Средство управления в сборе

Описание

Fig.18

Implement control assembly

Remarks

Item

Current No.

 

English Description

Qty

Used No.

1

LG853.05.02-001

Fork connector

2

2

LG853.05.02-002

Securing plate

1

3

LG855.05.02.01

Control flexible shaft

2

LG50E.07602A

4

GB/T5783

Bolt M10×30

7

          

5

GB/T6170

Nut M10

3

          

6

GB 882

Pin (B type) 8×28

2

          

7

GB/T97.1

Washer 8

2

          

8

GB/T91

Split pin 3.2×30

2

          

9

LG853.05.02-003

Fork connector

2

10

GB/T97.1

Washer 10

13

11

LG853.05.02.02

Fixing bracket

1

12

LG853.05.02-004

Cardinal axis bracket

2

13

LG853.05.02-005

Cardinal axis sleeve

2

14

GB/T5783

Bolt M10×35

2

          

15

GB/T96

Washer 10

3

          

16

GB/T93

Washer 8

4

          

17

LG853.05.02-006

Set screw

4

18

LG853.05.02-007

Shaft bracket

1

19

LG853.05.02-008

Sprag

2

20

GB/T93

Washer 10

13

          

21

GB/T5783

Bolt M10×20

4

          

22

LG853.05.02-009

bush

2

23

LG853.05.02-010

Shaft

1

24

LG855.05.02.02

Control rod assembly

2

LG50E.07601-601A

25

LG853.05.02-011

Bakelite ball M12×32

2

 

Обратный звонок